Menu
Logo Discovery UTV

Steering Shaft-1000

Ref.

1

Name

Inner hexagon cylindrical head bolt m5x16 F7/1-1

Part(s) quantity

6

Price / Prix

2.00

Add an amount

Ref.

2

Name

Steering wheel(b)F7/2-1

Part(s) quantity

1

Price / Prix

93.00

Add an amount

Ref.

3

Name

Loudspeaker transfer switch board F7/3-1

Part(s) quantity

1

Price / Prix

8.50

Add an amount

Ref.

4

Name

Cross recessed pan head screw m5x12 F7/4-1

Part(s) quantity

1

Price / Prix

2.00

Add an amount

Ref.

5

Name

Loudspeaker transfer switch cover F7/5-1

Part(s) quantity

1

Price / Prix

12.00

Add an amount

Ref.

6

Name

All-metal hexagon flange facing locknut m12x1.5 F7/6-1

Part(s) quantity

1

Price / Prix

2.00

Add an amount

Ref.

7

Name

Steering wheel fitting seats F7/7-1

Part(s) quantity

1

Price / Prix

29.00

Add an amount

Ref.

8

Name

Switchgroup F7/8-1

Part(s) quantity

1

Price / Prix

65.00

Add an amount

Ref.

9

Name

Steering cover upper F7/9-1

Part(s) quantity

1

Price / Prix

32.00

Add an amount

Ref.

10

Name

Hexagon flange facing bolt m6x35 F7/10-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

11

Name

Ignition switch F7/11-1

Part(s) quantity

1

Price / Prix

74.00

Add an amount

Ref.

12

Name

Steering column assembly F7/12-1

Part(s) quantity

1

Price / Prix

154.00

Add an amount

Ref.

13

Name

Hexagon flange facing bolt m8x25 F7/13-1

Part(s) quantity

1

Price / Prix

2.00

Add an amount

Ref.

14

Name

Steering universal joint cross F7/14-1

Part(s) quantity

1

Price / Prix

67.00

Add an amount

Ref.

15

Name

Cross recessed pan head screw m4x12 F7/15-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

16

Name

Steering cover lower F7/16-1

Part(s) quantity

1

Price / Prix

18.00

Add an amount

Ref.

17

Name

Self-tapping screw st4.2x16 F7/17-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

18

Name

Self-tapping screw st4.2x20 F7/18-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

19

Name

Cross recessed pan head bolt m6x12 F7/19-1

Part(s) quantity

1

Price / Prix

2.00

Add an amount

Ref.

20

Name

Steering rack press-board F7/20-1

Part(s) quantity

1

Price / Prix

2.00

Add an amount

Ref.

21

Name

Hexagon flange facing bolt m6x25 F7/21-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

22

Name

All-metal hexagon flange facing locknut m8 F7/22-1

Part(s) quantity

10

Price / Prix

2.00

Add an amount

Ref.

23

Name

Hexagon flange facing bolt m8x20(strengthening screw bolt) F7/23-1

Part(s) quantity

3

Price / Prix

2.00

Add an amount

Ref.

24

Name

Brake pedal,throttle pedal and clutch pedal F7/24-1

Part(s) quantity

1

Price / Prix

163.00

Add an amount

Ref.

25

Name

Hexagon nut m8 F7/25-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

26

Name

Cotter pin 2x20 F7/26-1

Part(s) quantity

1

Price / Prix

2.00

Add an amount

Ref.

27

Name

Inner hexagon cylindrical head bolt m8x50 F7/27-1

Part(s) quantity

1

Price / Prix

2.00

Add an amount

Ref.

28

Name

Pedal connecting pin F7/28-1

Part(s) quantity

1

Price / Prix

2.00

Add an amount

Ref.

29

Name

Hexagon flange facing bolt m6x16 F7/29-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

30

Name

All-metal hexagon flange facing locknut m6 F7/30-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

31

Name

Clutch pedal position limiter F7/31-1

Part(s) quantity

1

Price / Prix

16.00

Add an amount

Ref.

32

Name

Hexagon flange facing bolt m8x25(strengthening screw bolt) F7/32-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

33

Name

Hexagon flange facing bolt F7/33-1

Part(s) quantity

1

Price / Prix

2.00

Add an amount

Ref.

34

Name

Clamp F7/34-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

35

Name

Dustproof cover r F7/35-1

Part(s) quantity

1

Price / Prix

22.50

Add an amount

Ref.

36

Name

Clamp1 F7/36-1

Part(s) quantity

1

Price / Prix

5.00

Add an amount

Ref.

37

Name

Steering limiting cover right F7/37-1

Part(s) quantity

1

Price / Prix

16.00

Add an amount

Ref.

38

Name

Steering gear bottom board F7/38-1

Part(s) quantity

2

Price / Prix

6.00

Add an amount

Ref.

39

Name

Steering rack assembly(integral) F7/39-1

Part(s) quantity

1

Price / Prix

260.00

Add an amount

Ref.

40

Name

All-metal hexagon flange facing locknut m8 F7/40-1

Part(s) quantity

4

Price / Prix

2.00

Add an amount

Ref.

41

Name

Hexagon flange facing bolt m8x20 F7/41-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

42

Name

Steering limiting cover left F7/42-1

Part(s) quantity

1

Price / Prix

15.00

Add an amount

Ref.

43

Name

Clip F7/43-1

Part(s) quantity

1

Price / Prix

2.00

Add an amount

Ref.

44

Name

Dustproof cover l F7/44-1

Part(s) quantity

1

Price / Prix

22.50

Add an amount

Ref.

45

Name

Pull rod F7/45-1

Part(s) quantity

2

Price / Prix

56.00

Add an amount

Ref.

45

Name

Ball joint steering F7/45-1

Part(s) quantity

2

Price / Prix

38.00

Add an amount

Ref.

46

Name

Hexagon nut m12x1.25 F7/46-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

47

Name

Tie rod ball F7/47-1

Part(s) quantity

0

Price / Prix

45.00

Add an amount

Ref.

48

Name

Hexagon thin nut m12x1.25 F7/48-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

49

Name

Cotter pin 3.2x35 F7/49-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

50

Name

Horn switch F7/50-1

Part(s) quantity

1

Price / Prix

9.00

Add an amount

Ref.

51

Name

Steering wheel decorative cover F7/51-1

Part(s) quantity

1

Price / Prix

16.00

Add an amount

Ref.

52

Name

-1000 wheel dish F7/52

Part(s) quantity

1

Price / Prix

4.00

Add an amount

Ref.

53

Name

Clutch switch F7/53-1

Part(s) quantity

1

Price / Prix

20.00

Add an amount

Ref.

54

Name

Clutch switch support F7/54-1

Part(s) quantity

4

Price / Prix

10.00

Add an amount


Product

DISCOVERY UTV CANADA 2020 © All rights reserved